
English

1

G74100-1 PARTS LIST    

9 10 11 12

13 14 15 16

2 3 4

Bottom Pedestal Top Pedestal

Playfield

3/16"x15mm Washer 5/16"x19mm Washer

1

x4 x1 x1

6 7 85

x2 x1

x16 x4

x4

18 19 20

x8

x4 x12

Playfield Block Playfield End

x2 x2

17

x1x1

Leg Hockey Goal

1/4'' Barrel Nut 1/4"x1-3/4" Bolt

x4

22 23

x1x16

26 2725

x1

x20

x4

24

x4

28

x4

30 3129

x4

32

21

x28

Mounting Bracket

5/16"x2-1/2" Bolt 5/16"x1" Bolt

M5x45mm Bolt

M3x8mm Screw

M3x15mm Screw

x8

4x45mm Screw 1/4"x19mm Washer

Leg Panel

Trim strip - A

AlumTrim strip - B

Leg Leveler

x1

Goalie-Yellow

Goalie-Red

 Player with short stick-Yellow  Player with long stick-Yellow 

 Player with short stick-Red  Player with long stick-Red

x16 x16

Dome

x1

x2
Knob

Mainframe

x1



English

2

ASSEMBLY INSTRUCTIONS:
1. Find a clean, level place to begin the assembly of your
    Dome Hockey Table. We recommend that two adults 

work together to assemble this Score Table Game.

2. Remove all the parts from the box and  verify  that  you 
    have all of the listed parts as  shown  on  the  Parts  list 

pages. Carefully cut or tear the four corners of the box 
so that the bottom of the box can be used as your work 
surface.

  

3/16" Nut

x1
5/16"x22mm Washer

x8

Wrench

3937 38

33 34

Handle

36

x10x8

35

x1
Allen Key

x1

x2

P1

Round Puck

P3P2 P4

Scorer Display 
Wire - Short

Scorer Display 
Wire - Long

x1 x1

P5

Apron corner

x4

P7P6 P8

Scorer Display

x2
Control Box

x1
H

V

H

V

P10

Link Piece

x2
Goalie Control Ball

x2 x10
Puck Launcher 

Spring

P9 P10

P10 P10

P11 P12P10 P11P11

Gear Box

x10
Rod Track 

End - A
Rod Track 

End - B

x10 x10

M5 Nut

x4

40

BATTERY BOX

41

x3
4x15mm Screw

G74100-1 PARTS LIST  

G74100-1 RE-INSTALLED PARTS LISTP



 

3

English

FIG.2        
5. Attach the Bottom Pedestal (#3) to the FIG. 1B 
    Assembly using eight Bolts (#32) and eight Washers 
    (#26). See FIG. 2A.

6. Screw the Leg Levelers (#2) into the bottom of each
    corner of the Bottom Pedestal. See FIG. 2A.

7. Turn over the FIG. 2A Assembly, then attach it to the 
    Top Pedestal (#4) using eight Bolts (#32) and eight 
    Washers (#26). See FIG. 2B.
    Note: At least two adults are required to move the 
    table for safety.

FIG. 2
X 4

X 1

X 16

X 16

X 1

2

3

26

32

4

32

26

4

FIG. 2B

FIG. 1

X 16

X 4

X 16

X 8

X 1

X 8

31

5

9

16

27

33

FIG. 1B

33

27

169

9

FIG.1
3. Place the Barrel Nuts (#31) into the Legs (#5). 
    See FIG. 1A.

4. Attach the Legs (#5) to the Mounting Bracket (#27) using
    two Bolts (#16), four Washers (#9) and two Nuts (#33).
    per Leg. See FIG. 1B.

FIG. 1A 31

31

5

26

32

2

3
FIG. 2A

FIG. 1B Assembly

FIG. 2A Assembly



4

FIG.3       
8. Attach the Leg Panels (#30) to the FIG. 2B Assembly
    using seven Screws (#21) per Leg Panel. See FIG. 3. 

FIG.4       
9. Attach the Alum Trim Strips - B (#29) to the FIG. 3 Assembly
    using five screws (#25) per Alum Trim Strip. See FIG. 4. 

X 2821 FIG. 3

English

 X 430

FIG. 425

X 4

X 20

29

21

30

FIG. 2B Assembly

25

29

FIG. 3 Assembly



5

English

FIG.5
10. Insert the Trim Strips - A (#28) into the Alum Trim Strips - B 
      (#29). See FIG. 5A.

FIG. 5

FIG. 5A

28 X 4

28
29

29

FIG.6 
11. Remove the Playfield (#8) from the Mainframe (#1), 
      then Place the Handles (#36) onto the ends of 
      the Rods.

FIG. 61 X 1

8 X 1

36 X 10

X 2

X 4

X 2P5

P7

P6

X 10P8

X 10

X 10

X 10P9

P10

P11

8

P6 P5

P7

P10
P11

P9
P8

1

36



6

English

FIG.7 
12. Attach the Mainframe (#1) to the FIG. 5 Assembly
      using eight Bolts (#23) and eight Washers (#39). 
      See FIG. 7. 

FIG. 7

39  X 8

23 X 8

FIG.8
   13. Attach the Hockey Goals (#7) to the Playfield (#8) using 
         two Nuts (#33) per Hockey Goal. See FIG. 8.  

   14. Install the Playfield Blocks (#11) and the Playfield Ends 
         (#12) using 12 Screws (#20). See FIG. 8.

FIG. 87 X 2

11 X 2

12 X 2

20 X 12

X 440

12

11
7

40
8

20

23

39

1

FIG. 5 Assembly



7

English

FIG.9

15. 
      Connect the Scorer Display Wires (#P1 & #P2) and
      Battery box (#38). See FIG. 9A and 9B.

16. Attach the Playfield (#8) to the Mainframe (#1) using 
      four Bolts (#24) and four Washers (#10). See FIG. 9C. 

FIG. 9
10 X 4

24 X 4

38 X 1

P2 X 1

P1 X 1

X 2P4

X 1P3

H

V

H

V

FIG. 9B

FIG. 9A

FIG. 9C

24
8

10

38

1

P7

P2

P1

P3

P4

P1 & P2

P4

P4

P3

Attach the Battery box (#38) 

41 X 3

41

 to the Mainframe (#1) using Screw（#41） 



8

FIG.10
17. Insert each Goalie (#14 and #18) and each Player 
      (#13, #15, #17, #19) into each gear box in the order 
      shown. See FIG. 10A and 10B.

English

FIG. 10
X 413

X 114

X 115

X 417

X 118

X 119

FIG. 10B

FIG. 10A

15

13

13

13

14
13

ORDER OF PLAYERS
（Overhead View）
Orden de Jugadores
(Vista en General)

=
= 

Yellow
Red

17

17

17

17

18

19



9

FIG.11
18. Gently place the Dome (#6) onto the table using the 
      Knobs (#22). See FIG. 11.

Electronic Connections Diagram

English

FIG. 11
22 X 2

X 1 6

  

Scorer Display Wire - Short

Scorer Display Wire - Long

Control Box

H
  

Scorer Display

P4

P1P2

H
  

Scorer Display

P4

P3

38

Battery Box

  START    MINUTES   SOUND    POWER ON

  RESET              ON/OFF   POWER OFF

6
22


